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1. 2] & & (Client)
7] & = (Name) : (5)8}e]=2kA
5 2 (Address) 1 AZ|E &21A 715+ "HI9dE 2022 (B2F)
2] 8} d =} (Date of Receipt) : 2015./04. 14,

2. 1843 A2 &£ (Use of Report) : F 2 3e]-&

3. Al @A EE/EA/ANEY (Test Sample)
A % v (Description) : Process industry bimetal thermometer
A 2k 3] A} (Manufacturer) @ () gho] =4HA
2 9@y (Model Name) : T120
A Zz=M 35 (Serial Number) :
7] El (Remark) :

4. AP 7|13F (Date of Test) : 20154 04€ 222 ~ 2015 04€¥ 234

=

5. A8+ 4/9Y (Test Standard/Method) : IEC 60529 : 2001 (KS C IEC 60529:2006)

6. 1¥ 87 (Testing Environment)
2% (Temperature) : ( 20.6 + 2.0) C, = (Humidity) : ( 47 & 2) % R.H.

7. 1823 (Test Results) : HH A 33 (Refer to the attached results)

H|31(Note) : 1. 0] A& ME 2|7} A&z Asel dF Agdzte|n,
(The test results contained apply only to the test sample(s) Hlll)llii(‘d by the client)
2. %2 f1o] ALH Fo] glo] RA A A He ANE BAE T 5 ASUTh
(This test report shall not be reproduced in full or in part \\1lhuut approval of the KTL in advance.)

3} o) |F78A(Tested by) 4 7)< 2 9l 2} (Technical Manager) L
e g ™ il
Affirmation A @ (Name): 3% (Signawure) |4 ™ (Name): ZA A& (Signature)
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(The above test report is the accredited test results by Korea Laboratory Accreditation Scheme. which signed the ILAC—MRA)

2015. 04. 24.

B2AR7F AA U}%A}O‘l 7' Alt

Accredited by KOLAS, Republic of KOREA

MeEEWa) 2 =9k 2267 87( 87, Digital-ro 26—gil, Guro—gu, Seoul. KOREA ) Tel.02—860—1531 Fax. 02—860—1549

FP202—01—-03




ktli

UM IEAEY

Korea Testing Laboratory

HAN AT
Report No.

15-021198-01

wel=l (.2 )0 = 2D
Page of Pages

Al d d R

9gte] WH BB 5F FEIP Code)

25 EAEAIZ 8 AT

1. AEZE=
= A e A=A 2 AY 2 3
1. *l“é}_»‘:‘i
A8 B4EIL BEA 2eolo] FAAS: 50 um
12 Al 8 ARz wEA 2lole] 24 . 75 um
13 @SR ;A & 2 kgm®
AEFERF | 6 |2 NE g
21 A5 WHE8ZH : °F 320 cii
[T 22 Alse WRehg : -2.0 kPa(-200 mmH;0)
i g 23 A&e ®7] FU%F : 0.0 LPM
24 Al52 HE&FH tin /“l g F7] FYE 0 W)

1. A=
1.1 =52 Y5 27 : 63 mm
12 =294 #% 125 x (1 £ 5 %) LPM
1.3 A4 559 FAHIFS: i
ApER2| D E=E232E 25 m oA Aol 240 mm 9¥ | FHY
FoA AlE EA7LAS] A : 28 m
AP dge
FE 8o Y5l 2. A d
R 21 Al Az :3 B
2. FILAE
(1) & : IP65
(2) Size : @111 mm=50.5 mm
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